
19
:: Shocks Build - Bag 9.1 - Step 2

shock 

flu
id

Front Shock Fluid:
40wt #5423

Rear Shock Fluid:
35wt #5429

When installing the 
shock cap seal, make 

sure it is correctly 
seated within the 

shock cap as shown.

!

81181
Shock Cap 

Insert

81184
Seal, 

Bleeder 
Cap

81179
Bleeder 

Cap

:: Shocks Build - Bag 9.1 - Step 3

Leave a gap when 
installing the shock cap.

!

Some residual shock 
fluid may appear from 

your first few runs 
around the shock cap 
as a result of bleeding.

Compress shock 
shaft fully.

Let shock fluid 
bleed from the 

bleeder hole.

!

!

Some residual shock 
fluid may appear from 

your first few runs 
around the shock cap 
as a result of bleeding.

91492
2x4mm
BHCS

91492
Gasket

:: Shocks Build - Bag 9.1 - Step 4

The shock springs 
come with colored  
heat shrink tubing. 
Install them on the 

springs for easy 
identification.

!
The shock springs 
come with colored  
heat shrink tubing. 

81194
Spring 
Cup, 

20mm

81221
Spring 

Collar O-Ring, 
20mm 

81221
Spring 

Collar, 20mm 

81225
Front Spring V2, 
Blue (5.55lb/in)

81231
Rear Spring V2, 
Blue (4.30lb/in)

shock 

flu
id

81197
Shock 
Pin

81197
Shock 
Pin

81257
3x6mm

Set Screw

81257
3x6mm

Set Screw

Kit Setup:  
Mount the front shock in the 
outside hole on the front arm. 

Kit Setup:  
Mount the rear shock in the 
inside hole on the rear arm. 

25612
M3 Locknut 
with flange,

Black

25612
M3 Locknut 
with flange,

Black

RC8T3.1 Nitro Build 
continues on page 22



20

:: Radio Tray Build - Bag 10.1, 10.2 - Step 2

Install the ESC wire as shown first.
Then run the hook and loop straps 

as shown.!

:: Radio Tray Build - Bag 10.1, 10.2 - Step 1
81298
RC8B3e 

Battery Foam

81297
RC8B3e 

Battery Tray

x2

89506
Hook and Loop 
Battery Strap

x2

ESC not 
included!

:: Radio Tray Build - Bag 10.1, 10.2 - Step 3

Battery 
not 

included!

81262
4x10mm 

FHCS

x3
81263

4x16mm 
FHCS

x2



21

:: Receiver Box / Linkage Build - Bag 11.1, 11.2 - Step 2

81250
Servo Horn 

Insert

81250
Servo Horn 
Large Ring

81250
Servo Horn 
(Steering)
and Cone 
Washer

25215
M3 Locknut, 

Black

A - Airtronics
F - Futaba
H - Hitec
J - JR/KO

Printed here

x2

Receiver Box / LinkageReceiver Box / Linkage Bag Bag 11.1, 11.211.1, 11.2

x2x2

Steering Servo Turnbuckle
11.50mm (0.45”)

91048
HD Ball 

Stud, 8mm

91050
HD Ball 

Stud, 12mm

1401
33mm 

Turnbuckle

91453
HD Ball 

Cup

9907
Receiver 

Box 
Grommet

81303
Receiver 

Box

9907
Grommet 

Plug

25187
3x14mm

BHCS

89218
3x8mm
Washer

89023
Servo 
Spacer

x4 x4

x2

Servo not 
included!

When spacing your 
servos, make sure the 
servo does not touch 

the chassis when 
installed.

!

81262
4x10mm 

FHCS

6727
Servo 
Tape

x2

x2

Transponder
not included!

Receiver
not included!

:: Receiver Box / Linkage Build - Bag 11.1, 11.2 - Step 3

#1596

thread lo
ck

Racer’s Tip:  
Center servo 
before horn 
installation!

31386
2mm 
Shim

25201
3x8mm

FHCS

31448
2.5x8mm 

FHCS

81303
Receiver 
Box Lid

x3

6338
Antenna 
Tube and 

Cap

25225
3x3mm

Set Screw

(not included)

RC8T3.1e 
Build End



22

RC8T3.1 Nitro 
Build Continued

:: Center Bulkhead / Brakes Build - Bag 7.1, 7.2 - Step 3 (RC8T3.1 Nitro)

81256
C-Clip, 
5mm

81040
Brake 
Cam

81043
Center 

Top Plate

x2

x2

18.40mm (0.72”)

Note direction of 
center diff.

!

:: Center Bulkhead / Brakes Build - Bag 7.1, 7.2 - Step 1 (RC8T3.1 Nitro)

:: Center Bulkhead / Brakes Build - Bag 7.1, 7.2 - Step 2 (RC8T3.1 Nitro)

89149
Brake 
Bolt

31448
2.5x8mm

FHCS

81037
Brake
Rotor

81038
Brake 
Pad 

Spring

81036
Center 

Bulkhead

x2

x2

81039
Brake Pad

81036
Rotor 
Guide, 
Narrow

x2

Align slotted holes on the same side 
when installing brake pads.

Wide Rotor Guide 
used for optional 

#89123 Heat 
Sink Brake Disc.

!

Build x2

Build x2

Wide

Narrow



23
:: Center Bulkhead / Brakes Build - Bag 7.1, 7.2 - Step 4 (RC8T3.1 Nitro)

25225
3x3mm

Set Screw, 
rear4671

3x10mm
Set Screw, 

front

81042
Brake 
Lever

x2
#1596

thread lock Center brake levers 
between the brake cams.!

(not included)

:: Center Bulkhead / Brakes Build - Bag 7.1, 7.2 - Step 5 (RC8T3.1 Nitro)

89214
4x12mm

FHCS

x4

89214
4x12mm

FHCS

x4

Towards 
Front of 
Vehicle

:: Radio Tray Build - Bag 10.1, 10.2 - Step 1

9907
Receiver 

Box 
Grommet

81102
Receiver 

Box

31448
2.5x8mm

FHCS

x2
x4

81102
Radio 

Tray Post

9907
Grommet 

Plug
81100
Radio 
Tray

x4

x2



24

:: Radio Tray Build - Bag 10.1, 10.2 - Step 4

Strapping Tape
not included!

Racer’s Tip:  
Use strapping tape 

for extra security for 
battery installation!

25201
3x8mm

FHCS

x2

:: Radio Tray Build - Bag 10.1, 10.2 - Step 3

81103
Receiver 
Battery 

Tray

6727
Servo 
Tape

Receiver Battery 
not included!

31531
3x6mm
BHCS

x3

Transponder
not included!

:: Radio Tray Build - Bag 10.1, 10.2 - Step 2

25201
3x8mm

FHCS

31448
2.5x8mm

FHCS
x2

81102
Transponder 

Mount

25187
3x14mm

BHCS

89218
3x8mm
Washer

89218
3x8mm
Washer

89023
Servo 
Spacer

89023
Servo 
Spacer

25187
3x14mm

BHCS

x4

x4 x4

x2x2

x4

Servo not 
included!

Servo not 
included!

When spacing your 
servos, make sure the 
servo does not touch 

the chassis when 
installed.

!



25
:: Radio Tray Build - Bag 10.1, 10.2 - Step 5

When using a receiver 
switch, you will need to 

carefully remove 
material from the 

receiver box lid in the 
highlighted sections 

below in order to 
mount your switch.

!
81102

Receiver 
Box Lid

31448
2.5x8mm

FHCS

x6

6727
Servo 
Tape

6338
Antenna 
Tube and 

Cap

25225
3x3mm

Set Screw

Receiver
not included!

:: Radio Tray Build - Bag 10.1, 10.2 - Step 6

89214
4x12mm

FHCS

x5



26

:: Servo Horns / Linkage Build - Bag 11.1, 11.2 - Step 3

#1596thread lock

x3

x3

x481251
Brake Bias 

Collar

81251
Brake 
Link

81251
Throttle 
Spring

81251
Throttle 
Ball Cup

81251
Set Collar

25225
3x3mm

Set Screw

Install Brake Links so they 
are flush with the back of 

the servo horn pivots.

!
the servo horn pivots.

(not included)

:: Servo Horns / Linkage Build - Bag 11.1, 11.2 - Step 1

81250
Servo Horn 

Insert

81250
Servo Horn 
Large Ring

81250
Servo Horn 
(Steering)
and Cone 
Washer

25215
M3 Locknut, 

Black

A - Airtronics
F - Futaba
H - Hitec
J - JR/KO

Printed here

x2

Servo Horns / Linkage BuildServo Horns / Linkage Build Bag 11.1, 11.2 Bag 11.1, 11.2 

x2x2

Steering Servo Turnbuckle
11.50mm (0.45”)

91048
HD Ball 

Stud, 8mm

91050
HD Ball 

Stud, 12mm

1401
33mm 

Turnbuckle

91453
HD Ball 

Cup

:: Servo Horns / Linkage Build - Bag 11.1, 11.2 - Step 2

x3

x3

81250
Servo Horn 

Insert

7184
2x16mm 

SHCS
81251

2x10mm 
SHCS

81250
Cone 

Washer

81251
Pivot 

Bushing, 
Throttle

81251
Washer

81251
Servo 

Horn Pivot

81251
Pivot 

Bushing, 
Brake

81250
Servo Horn, 
Large Ring

81250
Servo Horn, 

Throttle A - Airtronics
F - Futaba
H - Hitec
J - JR/KO

Printed here

Racer’s Tip:  
Center servo 
before horn 
installation!

Racer’s Tip:
Center servo 
before horn 

#1596

thread lo
ck

31386
2mm Shim

25201
3x8mm

FHCS

(not included)



27
:: Servo Horns / Linkage Build - Bag 11.1, 11.2 - Step 4

Racer’s Tip:  
Center servo 
before horn 
installation!

25225
3x3mm

Set Screw

81251
Set Collar

81251
Brake Linkage 

Spring Ball

8433
.024 

Spring

x2

x2

x2

x2

#1596
thread lock

25201
3x8mm

FHCS

#1596
thread lock

(not included)

(not included)

:: Engine / Tank Build - Bag 12.1, 12.2 - Step 1

3719
6” Nylon 
Wire Tie

x2

81322
Fuel Tank

Clip

31520
2.5x6mm

BHCS

81322
RC8T3

Fuel Tank

7725
Fuel 

Tubing 
(22mm long)

x2

x2
25211

3x10mm
BHCS

81122
Fuel Tank 

Post

81262
4x10mm 

FHCS

x2

x2

x2

89218
3x8mm
Washer

x2



28
:: Engine / Tank Build - Bag 12.1, 12.2 - Step 2

Engine 
not included!

81373
Clutch 

Shoe Pins

x481370
Flywheel,
4-Shoe

81371
Flywheel 

Collet

81372
Flywheel 

Nut

:: Engine / Tank Build - Bag 12.1, 12.2 - Step 4

Clutch shimming instructions:
If assembly does not spin freely, use 

#89148 (small clutch shim included in 
kit) on screw to increase end play.
If crankcase extends past clutch 

bearing, use#89218 (large clutch 
shim included in kit) to reduce end play.

Recommended Clutch Bell 
Axial Play = 0.2 - 0.5mm

89148
Clutch 
Shims

81374
Clutch 

Bell, 13T

89223
3x8mm
SHCS

x4

x2

89218
3x8mm
Washer

91560
Bearing,

5x10x4mm

:: Engine / Tank Build - Bag 12.1, 12.2 - Step 3

81402
Clutch 
Shoe, 

Composite

81375
Clutch 
Shoe, 

Aluminum

81402
Clutch 
Shoe, 

Composite

81366
Clutch Shoe 

Spring, Green, 
0.95mm

81365
Clutch Shoe 

Spring, Black, 
0.90mm

81365
Clutch Shoe 

Spring, Black, 
0.90mm

81366
Clutch Shoe 

Spring, Green, 
0.95mm

81375
Clutch 
Shoe, 

Aluminum

Clutch Shoe / Spring Installation Order:

Short end of clutch shoe spring 
installed into flywheel.

Long end of clutch shoe spring 
installed into clutch shoe.

!



29
:: Engine / Tank Build - Bag 12.1, 12.2 - Step 5

When oiling the filter 
elements, place both inside 

a plastic bag and squeeze to 
help evenly coat the filter.

!

foam 
treatment
#7710

foam 
treatment
#7710

3719
Nylon Wire 

Tie, 6”

81125
Air Filter 
Element

81124
Air Filter 

Cap

81124
Air Filter 

Boot81124
Air Filter

25620
3x10mm

SHCS a plastic bag and squeeze to 

3719
Nylon Wire 

Tie, 6”

:: Engine / Tank Build - Bag 12.1, 12.2 - Step 4

81115
Engine 
Mount

x2

25620
3x10mm

SHCS

x4

Exhaust spring not 
included!

Exhaust Pipe
not included!

Header pipe 
not included!

Header pipe gaskets 
not included!

#1596

thread lock (not included)

:: Engine / Tank Build - Bag 12.1, 12.2 - Step 5
31531
3x6mm
BHCS

81124
Air Filter 
Mount

89218
3x8mm
Washer

#1596
thread lock

7732
4x4mm

Set Screw

81118
Pipe 

Mount

81262
4x10mm

FHCS

#1596thread lock

#1596

thread lock



33
:: Shocks
81156

81157

81160
81161
81172
81173
81176
81177
81179
81181
81184
81185
81186
81188
81191
81194
81200

89215
81221
81407
89278
91492

1

1

2
2
2
2
2
2
2
4
4
1
8
2
4

4 ea.
2 ea.

10
2 ea.
4 ea.
20

2 ea.

RC8B3 Shock Kit (Front) 
- Requires #81172, 81191
RC8B3 Shock Kit (Rear)
- Requires #81173, 81191
RC8B3 Shock Body, 30.5mm
RC8B3 Shock Body, 39.5mm
RC8T3 Shock Shaft, 33.5mm (TiN)
RC8T3 Shock Shaft, 42.5mm (TiN)
RC8T3 FT Chrome Shock Shafts, 3.5x33.5 mm
RC8T3 FT Chrome Shock Shafts, 3.5x42.5 mm
Bleeder Shock Caps, 16mm
RC8B3 Shock Cap Insert
Bleeder Shock Cap Seals, 16 mm
RC8B3 Shock Rebuild Kit
RC8B3 Shock O-Ring
RC8B3 Shock Body Seal Retainer
RC8T3 Shock Boots
Shock Rod Ends & Spring Cups, 20mm
RC8B3 Shock Pistons 
(6x1.3, 6x1.3 T, 8x1.2 T)
M2.5 Locknut (silver)
Spring Collars & O-Rings, 20mm
RC8B3.1 Shock Seal Bushing Set
Washer, 2.5mm
12mm V2 Bleeder Gaskets and Screws

:: Shock Fluid
5420
5421
5422
5423
5424
5425
5426
5427
5428
5429
5430
5431
5432
5433
5434
5435
5436
5437
5438

2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.
2oz.

10 Weight Silicone Shock Fluid
20 Weight Silicone Shock Fluid
30 Weight Silicone Shock Fluid
40 Weight Silicone Shock Fluid
22.5 Weight Silicone Shock Fluid
80 Weight Silicone Shock Fluid
27.5 Weight Silicone Shock Fluid
15 Weight Silicone Shock Fluid
25 Weight Silicone Shock Fluid
35 Weight Silicone Shock Fluid
45 Weight Silicone Shock Fluid
55 Weight Silicone Shock Fluid
32.5 Weight Silicone Shock Fluid
37.5 Weight Silicone Shock Fluid
42.5 Weight Silicone Shock Fluid
50 Weight Silicone Shock Fluid
60 Weight Silicone Shock Fluid
70 Weight Silicone Shock Fluid
47.5 Weight Silicone Shock Fluid

89278

81200

81194

81221

81185

89215

89278

81191

81194

81194

Kit Front:
81225

Kit Rear:
81231

Front:
81172

Rear:
81173

2 ea.

81184

81185

81185

81186

81186

81185

81188

81179
91492

91492
81181

Front:
81160

Rear:
81161

:: Springs
81222
81223
81224
81225
81226
81229
81230
81231
81232

Pr.
Pr.
Pr.
Pr.
Pr.
Pr.
Pr.
Pr.
Pr.

Front Spring, V2, 4.9lb/in, Green
Front Spring, V2, 5.1lb/in, White
Front Spring, V2, 5.3lb/in, Gray
Front Spring, V2, 5.5lb/in, Blue - KIT
Front Spring, V2, 5.7lb/in, Yellow
Rear Spring, V2, 4.1lb/in, White
Rear Spring, V2, 4.2lb/in, Gray
Rear Spring, V2, 4.3lb/in, Blue - KIT
Rear Spring, V2, 4.4lb/in, Yellow



34
:: Differential Fluids

5444
5446
5447
5448
5450
5451
5452
5453
5454
5455
5456
5457
5458
5459
5461
5463
5464

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

Silicone Diff Fluid 4,000CST
Silicone Diff Fluid 6,000CST
Silicone Diff Fluid 15,000CST
Silicone Diff Fluid 80,000CST
Silicone Diff Fluid 1,000CST
Silicone Diff Fluid 2,000CST
Silicone Diff Fluid 3,000CST
Silicone Diff Fluid 5,000CST
Silicone Diff Fluid 7,000CST
Silicone Diff Fluid 10,000CST
Silicone Diff Fluid 20,000CST
Silicone Diff Fluid 30,000CST
Silicone Diff Fluid 60,000CST
Silicone Diff Fluid 100,000CST
Silicone Diff Fluid 200,000CST
Silicone Diff Fluid 500,000CST
Silicone Diff Fluid 1,000,000CST

:: Front / Rear Gear Differential
81008
81012
81014
81379
81380
81381
81383
81384
81385
89208
91564

2
2
1
1
1
1
1
3
1

10
2

Diff Outdrives, 15mm, Rear Diff
Diff Outdrives, 17mm, Front Diff
RC8T3.1 Diff Ring Gear, 46T
RC8B3.1 Differential Case
RC8B3.1 Differential Gear Set (HTC) - KIT
RC8B3.1 Differential Shim Set
RC8B3.1 Differential Gear Set (LTC)
RC8B3.1 Differential Gasket
RC8B3.1 Differential O-Ring Set
3 x 14mm FHCS
8 x 16 x 5 Bearings

:: Center Gear Differential (RC8T3.1 Nitro)
81012
81379
81380
81381
81383
81384
81385
81386
81387
81388
89208
91564

2
1
1
1
1
3
1
1
1
1

10
2

Diff Outdrives, 17mm, Center Diff
RC8B3.1 Differential Case
RC8B3.1 Differential Gear Set (HTC) - KIT
RC8B3.1 Differential Shim Set
RC8B3.1 Differential Gear Set (LTC)
RC8B3.1 Differential Gasket
RC8B3.1 Differential O-Ring Set
RC8B3.1 Spur Gear, 46T - KIT
RC8B3.1 Spur Gear, 47T
RC8B3.1 Spur Gear, 48T
3 x 14mm FHCS
8 x 16 x 5 Bearings 2

89208

89208

81014

81386

81384

81384

81385

81385

81385

81385

81380

81380

81380

81380

81380

81380

81380

81381

81381

81380

81380

81380

91564

91564

91564

81381

81381
81381

91564

81379

81379

81381

81381

81381

81381

81012

81008 - Rear
81012 - Front

81008 - Rear
81012 - Front

81012

:: Center Gear Differential (RC8T3.1e)
81012
81379
81380
81381
81383
81384
81385
81389
89208
91564

2
1
1
1
1
3
1
1
10
2

Diff Outdrives, 17mm, Center Diff
RC8B3.1 Differential Case
RC8B3.1 Differential Gear Set (HTC) - KIT 
RC8B3.1 Differential Shim Set
RC8B3.1 Differential Gear Set (LTC)
RC8B3.1 Differential Gasket
RC8B3.1 Differential O-Ring Set
RC8B3.1e Plastic Spur Gear, 46T - KIT
3 x 14mm FHCS
8 x 16 x 5 Bearings

89208

81389

81384

81385

81385

81380

81380

81380

81381

81380

81380

91564

91564

81379

81381

81381

81012

81012



35
:: Center Bulkhead (RC8T3.1e)
25211
25224
31448
31532
81262
81299
81300
81304
89206
89512
89513
89514
89515
89516
89517
89593
89594
89595

20
20
6
6
6
1
1
1
10
1
1
1
1
1
1
1
1
1

3 x 10mm BHCS
M4 x 4mm Set Screw
2.5 x 8mm FHCS
3 x 8mm BHCS
4 x 10mm FHCS
RC8B3e Motor Mount
RC8B3e Motor Mount Slide
RC8B3e Center Bulkhead / Cover / Guide
4 x 10mm BHCS
Pinion, 12T
Pinion, 13T
Pinion, 14T
Pinion, 15T
Pinion, 16T
Pinion, 17T
Pinion, 18T
Pinion, 19T
Pinion, 20T

81304

8126281262

25211
25211

25211
25211

89514

81304

81300

31532

89206

89206
31532

81299
25224

81304
31448

:: Center Bulkhead (RC8T3.1 Nitro)
4671
25225
31448
31531
81036
81037
81038
81039
81040
81042
81043
81124
81256
89149
89214
89218

6
20
6
6
1
2
4
1
2
2
1
1
6
4
10
10

3 x 10mm Set Screw
3 x 3mm Set Screw
2.5 x 8mm FHCS
3 x 6mm BHCS
RC8B3 Center Bulkhead, 2 wide, 2 narrow
RC8B3 Brake Rotor
RC8B3 Brake Pad Spring
RC8B3 Brake Pad, 2 inside, 2 outside, 4 springs
RC8B3 Brake Cam
RC8B3 Brake Lever
RC8B3 Center Top Plate
RC8B3 Air Filter, Boot, and Mount
C-Clip, 5mm
Brake Bolt
4 x 12mm FHCS
3 x 8mm Washer

31531

89218

81124

25225

81042

81042

81043

81256

81040

81040

89214
4671

89214

10

81036

81036

31448

81039

89149

81037
81038

81039

89214



36

:: Rear Gearbox
4675
25620
31521
81007
81015
81023
81050
81060
81257
81259
81261
81264
81293
81294
81318
89214
89221
91561

6
20
6
1
2
1

12 ea.
1
6
6
6
6
1
1

Pr.
10
10
2

2.5 x 6mm FHCS
3 x 10mm SHCS
2.5 x 8mm BHCS
RC8B3 Diff Pinion Gear, 10T - V2
RC8B3 Gearbox
Center Universal, 165mm
RC8B3 Arm Mount Insert
RC8B3 Hinge Pin Set
3 x 6mm Set Screw
2.5 x 18mm BHCS
4 x 16mm BHCS
4 x 20mm FHCS
RC8B3 Arm Mount C, HRC
RC8B3 Arm Mount D, HRC
RC8T3 Rear Arms/Shims
4 x 12mm FHCS
5 x 4mm Set Screw
FT Bearing, 6 x 12 x 4mm

89214

81261

81261

81023

81060

81060

81318

81318

81293

81294

81050

81050

81050

81050

81264

89221

91561

91561

81015
81015

81015

81007 81015

4675

25620
81259

81257

31521

:: Front Gearbox
4675
25620
31521
81007
81015
81020
81050
81060
81113
81257
81259
81260
81264
81291
81292
81316
89214
89221
91561

6
20
6
1
2
1

12 ea.
1
1
6
6
6
6
1
1

Pr.
10
10
2

2.5 x 6mm FHCS
3 x 10mm SHCS
2.5 x 8mm BHCS
RC8B3 Diff Pinion Gear, 10T - V2
RC8B3 Gearbox
RC8B3 Center Universal, 76mm
RC8B3 Arm Mount Insert
RC8B3 Hinge Pin Set
RC8B3 Front Bumper
3 x 6mm Set Screw
2.5 x 18mm BHCS
4 x 14mm BHCS
4 x 20mm FHCS
RC8B3.1 Arm Mount, A
RC8B3.1 Arm Mount, B
RC8T3 Front Arms/Shims
4 x 12mm FHCS
5 x 4mm Set Screw
Bearing, 6 x 12 x 4mm

89221

91561

91561

81015

81015

81259
81257

31521

31521

81015

4675

81113

81264

81260

81260

81050

81050

81050
81291

81292

81050
81060

81316

81316

81060

89214

81007

25620

81020



37

:: Front Shock Tower
2208
25612
81050
81196
81312
81323
89208
89214
89225

6
20

12 ea.
4
1
1
10
10
10

Large Hood Pins
M3 Locknut with Flange, Black
RC8B3 Arm Mount Inserts
RC8B3 Shock Bushing
RC8T3 Shock Tower, Front
RC8T3 Body Posts, Set
3 x14mm FHCS
4 x 12mm FHCS
3 x 24mm SHCS

:: Rear Shock Tower
2208
25203
25211
25612
81196
81313
81323
89214
89225

6
20
20
20
4
1
1

10
10

Large Hood Pins
3 x 12mm FHCS
3 x 10mm BHCS
M3 Locknut with Flange, Black
RC8B3 Shock Bushing
RC8T3 Shock Tower, Rear
RC8T3 Body Posts, Set
4 x 12mm FHCS
3 x 24mm SHCS

89225

89225

89225

89225

81050

81050

25203

25203

2208

2208

2208

2208

81312 81313
81323

81323

81196

81196

81196

81196

89214

25612

25612

89208 89208

25612

25612

25211

25211

89214

89214

:: Steering
25201
25211
31404
81083
81084
81086
81088
81089
81091
81262
81397
89161

20
20
2
1
1
1
2
1
2
6

4 ea.

3 x 8mm FHCS
3 x 10mm BHCS
Bearing, 6 x 10 x 3mm
Servo Saver Spring
RC8B3.1 Servo Saver Tube
RC8B3 Steering Bellcrank
RC8B3 Steering Bellcrank Nut
RC8B3 Steering Rack
RC8B3 Steering Post
4 x 10mm FHCS
Turnbuckle Ball, 4mm
FT Steering Bearing Set, 
5 x 8 x 2.5mm & 6 x 10 x 3mm

31404

31404

81091

81091

81262

81262

31404

31404

89161

89161

89161

89161

81088

81088

81084

81084

81084

81084

81084

81083

81086

81086

81086

25211

25211

81397

81397

25201

25201

81089



38

:: Rear Suspension
25225
25612
81075
81076
81082
81094

81197
81257
81318
81319
81321
81326
81328
81331
89096
89203
89204
89221
89317
91565
91566

20
20
Pr.
2
2
1

4
6

Pr.
2
2
2
2
2
4

10
10
10
8
4
4

3 x 3mm Set Screw
M3 Locknut with Flange, Black
RC8B3 Rear Hub
RC8B3 Hub Hinge Pin
RC8B3 Wheel Nuts, 17mm Blue
RC8B3 Rod End, 5mm (4 ball joints, 
2 rod ends, 2 offset rod ends)
RC8B3 Shock Pin
3 x 6mm Set Screw
RC8T3 Rear Arms
17mm Hex Drives, 11.5mm Offset
Turnbuckle, 5 x 80mm
RC8B3 CVA Axle, Steel
FT RC8B3 CVA Rebuild Kit
RC8T3 CVA Bones, 133mm
Wheel Hex Pin
3 x 16mm BHCS
3 x 24mm BHCS
5 x 4mm Set Screw
Droop Screw
FT Flanged Bearing, 8 x 16 x 5
FT Bearings, 15 x 21 x 4mm

:: Front Suspension
25202
25211
25225
81056
81060
81063
81065
81067
81070
81072
81082
81093

81197
81257
81316
81317
81319
81320
81326
81328
81331
89096
89203
89221
89317
91565
91566

20
20
20
4
1

Pr.
Pr.
2
4
6
2
1

4
6

Pr.
Pr.
2
2
2
2
2
4

10
10
8
4
4

3 x 10mm FHCS
3 x 10mm BHCS
3 x 3mm Set Screw
RC8B3 Suspension Arm Endcap
RC8B3 Hinge Pin Set
Steering Block Arms, +2 deg., alum.
RC8B3 Steering Block
RC8B3 Pillow Ball
RC8B3 Pillow Ball Nut
RC8B3 Pillow Ball Shim
RC8B3 Wheel Nuts, 17mm Blue
RC8B3 Rod End, 4mm (4 ball joints, 
2 rod ends, 2 offset rod ends)
RC8B3 Shock Pin
3 x 6mm Set Screw
RC8T3 Front Arm and Shims
RC8T3 Front Upper Arms and Clips
17mm Hex Drives, 11.5mm Offset
4 x 85mm Turnbuckle
RC8B3 CVA Axle, Steel
FT RC8B3 CVA Rebuild Kit
RC8T3 CVA Bones, 133mm
Wheel Hex Pin
3 x 16mm BHCS
5 x 4mm Set Screw
Droop Screw
FT Flanged Bearing, 8 x 16 x 5
FT Bearings, 15 x 21 x 4mm

81317

81317
81060

81197

81316
89203

81257

81067

81067

81056
81331

81331

81056

81072

81072

81320

25211 25202

81063

81093

81093

91566

81328

81328

81326

81326

81328

81328

91565

81070

8107025225

81065

81065
81065

81082

89221

81319

81319

89096

89317

81094

81321

91566 91565

81197

89096

89221

8108281076

81075

25612

25612

89204

81075

25225

81318

89317

89203

81257

81094

81319

81319



39

:: Battery Tray (RC8T3.1e)
81262
81263
81297
81298
89506

6
6
1
1
3

4 x 10mm FHCS
4 x 16mm FHCS
RC8B3e Battery Tray
RC8B3e Battery Foams
Hook and Loop Fastener 
Battery Strap

6
1
1
3

81263

81263

81262

81262

81262

89506

89506
81298

81298

81298

81298

81297

81298

81298

81250

81250

31386

81250

81250

25215

25202

91048

91050

91453

91453

1401

:: Radio Tray / Servo Linkage (RC8T3.1e)
1401
6338
9907
25187
25202
25215
25225
31386
31448
81250
81262
81303
89023
89218
91048
91050
91453

2
1
2

20
20
20
20
10
6
1
6
1
1

10
8
8
1

FT Ti Turnbuckle, 33mm
Antenna Tube with Cap, Black
Receiver Box Grommets
3 x 14mm BHCS
3 x 10mm FHCS
M3 Locknut, Black
3 x 3mm Set Screw
Bulkhead Washers, 7.8x2.0mm
2.5 x 8mm BHCS
RC8B3 Servo Horns
4 x 10mm FHCS
RC8B3e Servo/Receiver Box
Servo Mount Spacers Set
Washers, 3 x 8mm
HD Ballstuds, 8mm
HD Ballstuds, 12mm
HD Ball Cup Set, Small

6338

25225

6338
8126281262

25187

25187
89218

89218

89023

89023
31448

31448

31448

9907

81303

81303

81262



40

:: Linkage (RC8T3.1 Nitro)
1409
8427
8429
8431
8433
25201
25202
25215
25225
31386
81250
81251
91048
91050
91453

2
2
2
2
2

20
20
20
20
10
1
1
8
8
1

FT Ti Turnbuckle, 25.5mm
.018” Spring
.020” Spring
.022” Spring
.024” Spring - KIT
3 x 8mm FHCS
3 x 10mm FHCS
M3 Locknut, Black
3 x 3mm Set Screw
Bulkhead Washers, 7.8x2.0mm
RC8B3 Servo Horns
RC8B3 Linkage Set
HD Ballstuds, 8mm
HD Ballstuds, 12mm
HD Ball Cup Set, Small

81250

81250

25201

25225

25225

25225

25225

25225

25225

81251

8125181251

81251

81251
81251

81251

81251
81251

8433

8433

81251
20
20
10
1
1
8
8
1

M3 Locknut, Black
3 x 3mm Set Screw
Bulkhead Washers, 7.8x2.0mm
RC8B3 Servo Horns
RC8B3 Linkage Set
HD Ballstuds, 8mm
HD Ballstuds, 12mm
HD Ball Cup Set, Small

81250

81250

31386

81250

81250

25215

25202

91048

91050

91453

91453

1409

:: Radio Tray (RC8T3.1 Nitro)
6338
9907
25187
25201
25225
31448
31531
81100
81102
81103
89023
89214
89218

1
2 ea.
20
20
20
6
6
1
1
1
1

10
10

Antenna Tube with Cap, Black
Receiver Box Grommets
3 x 14mm BHCS
3 x 8mm FHCS
3 x 3mm Set Screw
2.5 x 8mm FHCS
3 x 6mm BHCS
RC8B3 Radio Tray
RC8B3 Receiver Box
RC8B3 Receiver Battery Tray
Servo Mount Spacers
4 x 12mm FHCS
3 x 8mm Washer

25187 89218

89218

89023

89023
31448

3144825201

81100

25201

25201

81103

81102

81102

81102

31531

81102

25187

89214

89214

89214

6338

25225

6338

81102

31448

31448

31448

9907

9907

81102

81102

89214



41
:: Front Chassis Brace
25201
81030
81032
81049
81050
81262
89214
89216

20
1

Pr.
1

12 ea.
6
10
10

3 x 8mm FHCS
RC8B3 Top Plate
RC8B3 Chassis Brace
RC8B3 Upper Link Mount
RC8B3 Arm Mount Insert
4 x 10mm FHCS
4 x 12mm FHCS
M4 Locknut

:: Rear Chassis Brace
25188
25215
81032
89214
89216

20
20
Pr.
10
10

3 x 20mm BHCS
M3 Locknut, Black
RC8B3 Chassis Brace
4 x 12mm FHCS
M4 Locknut

89214

89214

89216

81032

81032

25188

25215

89214

81262

89214

89214

89216

89216

81032

81030

81050

81049

25201

:: Anti-Roll Bars
25225
81130

81131

81140

81141

81150
81258

20
1 ea.

1 ea.

1 ea.

1 ea.

1
6

3 x 3mm Set Screw
RC8B3 Front Anti-Roll Bars, 
(2.3 - Black, 2.4 - Green, 2.5 - White)
RC8B3 Front Anti-Roll Bars, 
(2.6 - Gray, 2.7 - Blue, 2.8 - Yellow
RC8B3 Rear Anti-Roll Bars, 
(2.5 - White, 2.6 - Gray, 2.7 - Blue)
RC8B3 Rear Anti-Roll Bars, 
(2.8 - Yellow, 2.9 - Red, 3.0 - Orange)
RC8B3 Anti-Roll Bar Drop Link / Collet
3 x 12mm Set Screw

25225

25225
81150

81150

81150

81150

81150

81258

81130
81131
81140
81141

:: Wing
25187
25203
25215
81106
81108
81109
81263

20
20
20
1
1
1
6

3 x 14mm BHCS
3 x 12mm FHCS
M3 Locknut, Black
RC8B3 Wing, Black (1 wing, 2 wing buttons)
RC8B3 Wing Mount, 1 low
RC8B3 Wing Mount, high (+8mm)
4 x 16mm FHCS

25215

25187

81263

25203

81106

81106

81106

81108

25215



42

:: Air Filter (RC8T3.1 Nitro)
2208
3719
25620
81124
81125

6
12
20
1
1

Large Hood Pins
Nylon Wire Tie, 6”
3 x 10mm SHCS
RC8B3 Air Filter & Boot
RC8B3 Air Filter Element

2208
3719

81124

81124

81124
81125

25620

:: Fuel Tank (RC8T3.1 Nitro)
3719
25211
31520
81122
81262
81322
89218

1
20
6

2 ea.
6
1

10

Nylon Wire Tie, 6”
3 x 10mm BHCS
2.5 x 6mm BHCS
RC8B3 Tank Post / Grommet
4 x 10mm FHCS
RC8T3 Fuel Tank
3 x 8mm Washer

81262
81262

31520

81322

81322

81122

81122

89218

89218
25211

252113719

81122

81122

:: Clutch (RC8T3.1 Nitro)
81365
81366
81367
81368
81369
81370
81371
81372
81373
81374
81375
81377
81402
89148
89218
89223
91560

4
4
4
4
4
1
2
1
4
1
2
2
2
1

10
10
2

Clutch Springs (0.90, 4 Shoe) - KIT
Clutch Springs (0.95, 4 Shoe) - KIT
Clutch Springs (1.00, 4 Shoe)
Clutch Springs (1.05, 4 Shoe)
Clutch Springs (1.10, 4 Shoe)
RC8B3.1 Flywheel (4 Shoe)
RC8B3.1 Flywheel Collet (4 Shoe)
RC8B3.1 Flywheel Nut (4 Shoe)
Clutch Shoe Pins (4 Shoe)
Clutch Bell (13T, Vented, 4 Shoe)
Clutch Shoe, Hard (4 Shoe) - KIT
Clutch Shoe, Composite Hard (4 Shoe)
Clutch Shoe, Composite (4 Shoe) - KIT
Clutch Bell Shim Set
3 x 8mm Washer
3 x 8mm SHCS
5 x 10 x 4mm Bearing

91560

91560

89148

89148

89218

89223

81373

81374

81370

81371

81372

8137581402

81365
81366



43
:: Chassis (RC8T3.1e)
25201
31541
81001
81311

3 x 8mm FHCS
3 x 6mm FHCS
RC8B3 Side Guards
RC8T3e Chassis

20
6

Pr.
1

:: Chassis (RC8T3.1 Nitro)
7732
25201
25620
31541
81001
81114
81115
81118
81262
81310

4 x 4mm Set Screw
3 x 8mm FHCS
3 x 10mm SHCS
3 x 6mm FHCS
RC8B3 Side Guards
RC8B3 Engine Mount Washers
RC8B3 Engine Mount
RC8B3 Pipe Mount
4 x 10mm FHCS
RC8T3 Chassis

6
20
20
6

Pr.
4

Pr.
1
6
1

25620

25620

81115

81115

81114

81114

81114

81114

81262

81262

81262
81262

81118

7732

81310

81118 25201

25201

25201

25201

31541

31541

31541

81001

81001

81311

25201

25201

25201

25201

25201

25201

31541

31541

31541

31541

81001

81001



Associated Electrics, Inc.
26021 Com

m
ercentre Dr.

Lake Forest, CA 92630   USA
http://w

w
w

.RC10.com
https://tw

itter.com
/Team

_Associated
https://w

w
w

.instagram
.com

/team
associatedrc/

https://w
w

w
.facebook.com

/Team
Associated/

call: (949) 544-7500 - fax: (949) 544-7501
Check out the follow

ing w
eb sites for all of our kits, 

current products, new
 releases, setup help, tips, and racing info!

w
w

w
.Team

Associated.com
. - w

w
w

.RC10.com


